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1. TEST PROGRAM

References

47 CFR Part 15.247
RSS 247 Issue 1
RSS Gen Issue 4

YVVVVYY

ANSI| C63.10-2013

Radio requirement:

KDB 558074 D01 DTS Meas Guidance v03r05
KDB 662911 D01 Multiple Transmitter Output v02r01

Clause (47CFR Part 15.407 & RSS-247 Issue 1 & RSS-Gen Issue 4)

Test Description

Test result - Comments

Occupied Bandwidth [ M PASS O FAIL O NA O NP(1)
6dB Bandwidth [ M PASS O FAIL O NA() O NP(1)
Duty Cycle b M PASS O FAIL O NA O NP(1)
Maximum Conducted Output Power [ M PASS I FAIL [0 NA I NP(1)
Power Spectral Density [ M PASS I FAIL O NA O NP(1)
Conducted Spurious Emission at the Band Edge M PASS I FAIL O NA() O NP(1)
Unwanted Emissions into Non-Restricted Frequency Bands o M PASS I FAIL 0 NA() I NP(1)
AC Power Line Conducted Emission [ M PASS I FAIL O NA(2) O NP(1)
Unwanted Emissions into Restricted Frequency Bands f» M PASS I FAIL O NA O NP(1)
Receiver Radiated emissions [ M PASS (3) [OFAIL 0 NA I NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1): Limited program

(2): EUT not directly or indirectly connected to the AC Power Public Network
(3): Include in unwanted emission into non restricted frequency band

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed
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2, EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1.

Equipment under test (EUT):
Technicolor Player UIW4010TCH

Similarity with already granted equipment:

HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Serial Number: --

This equipment is a variant from UIW4010ECH model. The only difference is the model name (HVIN), the color enclosure
and the ON/OFF switch position. As a consequence, tests results of this report are fully retrieved from UIW4010ECH test
reports Granted in October 2016 under FCC ID: G95-UIW4010ECH; IC: 431C-UIW4010ECH). Only additional tests
according to 47CFR Part 15B and ICES 003 have been performed.

Inputs/outputs - Cable:

Access Type u';gzg(t:]) Defé?;ed Shielded | Under test Comments
1 Power Supply - | O ] -
2 HDMI 1,8 4 O ] -
Auxiliary equipment used during test:
Type Reference Sn Comments
Laptop LCIE - Use to set the EUT
Equipment information:
Type: WIFI
Frequency band: 2400MHz-2483.5MHz
Standard: M 802.11b | M 802.11g [802.11n HT20 | [802.11n HT40
Spectrum Modulation: M DSSS v OFDM
Number of Channel: 11
Spacing channel: 5MHz
Channel bandwidth: 1 20MHz | [0 40MHz
Antenna Type: M Integral 0] External L] Dedicated
Antenna connector: M Yes [J No [] Temporary for test
Transmit chains: O 1 | 42 03 04
Beam forming gain: [] Yes: XdB ¥ No
Receiver chains 01 | M2 03 | 04
Type of equipment: M Stand-alone | (] Plug-in | 1 Combined
Ad-Hoc mode: O Yes |  No
Duty cycle: [ Continuous duty | O Intermittent duty | 0 100% duty
Tmin: 0 -20°C | M 0°C | 0 X°C
Operating temperature range: Tnom: 20°C
Tmax: 0 35°C | 0 55°C |  40°C
Type of power source: ¥ AC power supply [0 DC power supply [ Battery
Operating voltage range: Vnom: M 120V/60HZz ] X Vdc

N° 148983-704527-C
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Antenna Characteristic

Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)
1 3.3 2400MHz-2472MHz 50
2 45 2400MHz-2472MHz 50
Accumulated (Note) 3.9 2400MHz-2472MHz 50

Note: Calculated according to KDB 662911 D01 Multiple Transmitter Output v02r01 F) 2) d) (ii). All antennas can

transmit simultaneously.
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CHANNEL PLAN

802.11b / 802.11g / 802.11n HT20

Channel Frequency (MHz)
Cmin: 1 2412

2 2417

3 2422

4 2427

5 2432
Cmid: 6 2437

7 2442

8 2447

9 2452

10 2457
Cmax: 11 2462

CHANNEL PLAN
802.11n HT40

Channel Frequency (MHz)
Cmin: 3 2422

4 2427

5 2432
Cmid: 6 2437

7 2442

8 2447
Cmax: 9 2452
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DATA RATE

802.11b
Data Rate (Mbps) Modulation Type V“("g‘:s‘il"‘g:;:
1 DBPSK 0
2 DQPSK 0
5.5 DQPSK 0
1 CCK o
DATA RATE
802.11g
Data Rate (Mbps) Modulation Type 332‘33‘1'?;‘;2
6 BPSK ]
9 BPSK O
12 QPSK 0
18 QPSK 0
24 16-QAM O
36 16-QAM 0
48 64-QAM 0
54 64-QAM 0
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DATA RATE

802.11n HT20

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation
0 1 BPSK 6.5 7.2 ]
1 1 QPSK 13 14.4 m]
2 1 QPSK 19.5 21.7 m]
w 3 1 16-QAM 26 28.9 ]
4 1 16-QAM 39 43.3 ]
5 1 64-QAM 52 57.8 ]
6 1 64-QAM 58.5 65 [m]
7 1 64-QAM 65 72.2 m]
32 1 BPSK | - - - - - =]
8 2 BPSK 13 14.4 [
9 2 QPSK 26 28.9 [}
10 2 QPSK 39 43.3 m]
1" 2 16-QAM 52 57.8 [m]
12 2 16-QAM 78 86.7 m]
13 2 64-QAM 104 115.6 ]
o 14 2 64-QAM 117 130.3 m]
15 2 64-QAM 130 144.4 m]
33 2 16-QAM QPSK - - 39 43.3 m]
34 2 64-QAM QPSK - - 52 57.8 [m]
35 2 64-QAM 16-QAM - - 65 72.2 [}
36 2 16-QAM QPSK - - 58.5 65 [}
37 2 64-QAM QPSK - - 78 86.7 m]
38 2 64-QAM 16-QAM - - 97.5 108.3 m]
16 3 BPSK 19.5 21.7 d
17 3 QPSK 39 43.3 [m]
18 3 QPSK 58.5 65 [}
19 3 16-QAM 78 86.7 ]
20 3 16-QAM 117 130 d
21 3 64-QAM 156 173.3 m]
22 3 64-QAM 175.5 195 [m]
23 3 64-QAM 195 216.7 [m]
39 3 16-QAM QPSK QPSK - 52 57.8 [}
40 3 16-QAM 16-QAM QPSK - 65 72.2 [}
O 41 3 64-QAM QPSK QPSK - 65 72.2 m]
42 3 64-QAM 16-QAM QPSK - 78 86.7 m]
43 3 64-QAM 16-QAM 16-QAM - 91 101.1 [m]
44 3 64-QAM 64-QAM QPSK - 91 101.1 [m]
45 3 64-QAM 64-QAM 16-QAM - 104 115.6 ]
46 3 16-QAM QPSK QPSK - 78 86.7 [}
47 3 16-QAM 16-QAM QPSK - 97.5 108.3 m]
48 3 64-QAM QPSK QPSK - 97.5 108.3 m]
49 3 64-QAM 16-QAM QPSK - 117 130 [m]
50 3 64-QAM 16-QAM 16-QAM - 136.5 151.7 [m]
51 3 64-QAM 64-QAM QPSK - 136.5 151.7 [}
52 3 64-QAM 64-QAM 16-QAM - 156 173.3 m]
24 4 BPSK 26 28.9 m]
25 4 QPSK 52 57.8 m]
26 4 QPSK 78 86.7 [m]
27 4 16-QAM 104 115.6 m]
28 4 16-QAM 156 173.3 m]
29 4 64-QAM 208 2311 m]
30 4 64-QAM 234 260 d
31 4 64-QAM 260 288.9 m]
53 4 16-QAM QPSK QPSK QPSK 65 72.2 [m]
54 4 16-QAM 16-QAM QPSK QPSK 78 86.7 [m]
55 4 16-QAM 16-QAM 16-QAM QPSK 91 101.1 ]
56 4 64-QAM QPSK QPSK QPSK 78 86.7 O
57 4 64-QAM 16-QAM QPSK QPSK 91 101.1 ]
58 4 64-QAM 16-QAM 16-QAM QPSK 104 115.6 m]
59 4 64-QAM 16-QAM 16-QAM 16-QAM 117 130 [m]
O 60 4 64-QAM QPSK QPSK QPSK 104 115.6 [m]
61 4 64-QAM 16-QAM 16-QAM QPSK 117 130 ]
62 4 64-QAM 16-QAM 16-QAM 16-QAM 130 144.4 m]
63 4 64-QAM 64-QAM 64-QAM QPSK 130 144.4 ]
64 4 64-QAM 64-QAM 64-QAM 16-QAM 143 158.9 m]
65 4 16-QAM QPSK QPSK QPSK 97.5 108.3 [m]
66 4 16-QAM 16-QAM QPSK QPSK 117 130 [m]
67 4 16-QAM 16-QAM 16-QAM QPSK 136.5 151.7 [m]
68 4 64-QAM QPSK QPSK QPSK 117 130 O
69 4 64-QAM 16-QAM QPSK QPSK 136.5 151.7 ]
70 4 64-QAM 16-QAM 16-QAM QPSK 156 173.3 m]
71 4 64-QAM 16-QAM 16-QAM 16-QAM 175.5 195 [m]
72 4 64-QAM 64-QAM QPSK QPSK 156 173.3 [m]
73 4 64-QAM 64-QAM 16-QAM QPSK 175.5 195 ]
74 4 64-QAM 64-QAM 16-QAM 16-QAM 195 216.7 m]
75 4 64-QAM 64-QAM 64-QAM QPSK 195 216.7 m]
76 4 64-QAM 64-QAM 64-QAM 16-QAM 214.5 238.3 m]
TEST REPORT
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2.2. RUNNING MODE

The EUT is set in the following modes during tests:

- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power

- Permanent reception

The product is capable of simultaneous emission in WIFI (2.4GHz or 5GHz) and Bluetooth (EDR or LE).

Following commands with the specific test software “DutApiMimoBtFmBridgeEth” are used to set the product:
- See document “LCIE_Radio tests UIW4010ECH_v4.docx” for the command used during test

2.3. EQUIPMENT MODIFICATION

v None [ Modification:

TEST REPORT
N° 148983-704527-C Version : 01 Page 10/78



3. OccurilED BANDWIDTH

3. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

3.2. TEST SETUP

: Mathieu CERISIER
: September 7, 2016

:22°C
41 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

O RSS-Gen Issue 4 § 6.6
M ANSI C63.10 § 6.9.2

3.1. LIMIT

None

3.2. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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TEST REPORT
Version : 01

Page 11/78




3.3. RESULTS

802.11b

Occupied Bandwidth

Il

7.SEP.2016

J

Date: 14:00:06

Cmin | Cnom
Spectrum u%:'l Spectrum u%:'
Ref Level 20,00 dBm  Offset 21.40 dB @ RBW 300 kHz Compatible E Ref Level 20.00 dem  Offset 21.40 dB @ RBW 300 kHz Compatible FSU
1o At 10ds  SWT  16.09ps @ ¥YBW 1 MHz  Mode Auto FFT_ Input 1 AC Att 10dB  SWT  189ps @ YBW 1MHz Mode Auto FFT__ Input 1 AC
(O 1Pk View [0 1Pk View
M1[1] 7.75 dBm M1[1] 7.85 dBm
2.41200000 GHz| 2.43679940 GHz
10 dBm MM@ By 13.105000000 MHz||{f 10 dem WVJM(,:\AX Occ Bw 13.130000000 MHz|
0dem l}l’f \gz\ 0de ;ﬁ/\, \'\i
-10 dBm -10 dBm
-20 dem / \ -20 dBm / \
-30 dBm /J\‘/ \\M -30 dBm //\// \
g deam— T a0 dom g mew
. p "\%
-60 dBm
-70 dBm
CF 2.412 GHz 32000 pts span 40.0 MHz ]|l CF 2.437 GHz 32000 pts Span 40.0 MHz

i

J

Date:

7.SEP.2016

14:01:17

Cmax

Spectrum

Att

Ref Level 20.00 dBm

10 de  SWT

189 us @

Offset 21.40 dB & RBW 300 kHz

YBW 1 MHz

Compatible
Mode

FSU

Auto FFT

Input 1 AC

[0 1Pk View

10 dBrmn

Il

M1[1]

0 dBm

AT

Occ Bw

[

2.46181690 GHz|

13.132

7.70 dBm|

500000 MHz

-10 dBm

-

%

-20 dBm

g

-30 dem

-40 dBrm

L

dBm

[

GCF 2.462 GHz

32000 pts

Il

J

Date:

7.SEP.2016

14:02:08

Spa

n 40.0 MHz

Channel

Occu

pied Bandwidth (MHz)

Cmin

13,105

Cnom

13,13

Cmax

13,1325
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802.11g

Occupied Bandwidth

Cmin | Cnom
Spectrum u%r’l Spectrum :%:.
Ref Level 20.00 dém  Offset 21.40 dB @ RBW 300 kHz Campatible FSU Ref Level 20.00 dm  Offset 21.40 d @ RBW 300 kHz Compatible FSU
|& Att 10 de  SWT 18.0 ps @ ¥BW 1 MHz Maode Auto FFT  Input 1 AC Att 10de  SWT 189 ys @ VBW 1 MHz Mode Auto FFT  Input 1 AC
(O 1Pk View [0 1Pk View
M1[1] 4.65 dBm) M1[1] 4.93 dBm
2.40972940 GHz| 2.44051440 GHz|
10 dBm o Occ Bw 16.695000000 MHz||{l 10 dBm Thcc By 16.627500000 MHz|
o dorm - Wﬁmnf\'“ﬂ‘mﬂv\ AT ] o dbrm I LY b [t /lrvn]
-10 dem /]’ lX\ -10 dBm: /7 \
-20 dem / \ -20 dBm: / \
-20dem \..J\ -30 dBrm rJ \\/‘-
-40 dBm I My, SN, V¥ L}
-50 dem -50 dBm
-60 dBm -60 dBm:
-70 dem -70 dBm:
CF 2.412 GHz 32000 pts Span 40.0 MHz J||[ cF 2.437 GHz 32000 pts Span 40.0 MHz

i

J )

J

Date: 7.SEP.2016 14:05:29 Date: 7.SEP.2016 14:04:31
Cmax
Spectrum
Ref Level 20.00 dBm  Offset 21.40 de @ RBW 300 kHz Compatible FSU
Att 10 dB SWT 15.9 U5 @ YBW 1 MHz Mode Auto FET  Input 1 AC
[0 1Pk view
M1[1] 4.66 dBm)|
2.46473190 GHz
10 dBrn MIOCC Bw 16.562500000 MHz|
o demn : PP V| MW

GF 2.462 GHz

Il

32000 pts

J

Span 40.0 MHz

Channel Occupied Bandwidth (MHz)
Cmin 16,695
Cnom 16,6275
Cmax 16,5625
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802.11n HT20

Occupied Bandwidth

Cmin | Cnom
Spectrum r‘%"l Spectrum ‘%‘
Ref Level 20.00 dBm  Offset 21.40 dB @ RBW 300 kHz  Compatible FsU Ref Level 20.00 dBrm  Offset 21.40 dB @ RBW 300 kHz Compatible FsuU
& Att 10 d8  SWT 189 ys @ VBW 1 MHz Mode Auto FFT  Input 1 AC Att WdB SWT 189 ps @ VBW 1 MHz Mode Auto FFT  Input 1 AC
[0 1Pk view

M1[1] 4.01 dBm)| Mi[1] 5.42 dBm)|

2.41473560 GHz| 2.44051560 GHz

Occ Bw 17.637500000 MHz| rAce By 17.735000000 MHz|

M1
TH ey Pttt S Pty g ¥y MW’\I

CF 2.412 GHz

32000 pts Span 40.0 MHz

CF 2.437 GHz

i

32000 pts Span 40.0 MHz

J 1

Date: 7.SEP.2016 14:06:53

J

Date: 7.SEP.2016

14:07:41

Spectrum

Ref Level 20.00 dBm  Offset 21.40 dB & RBW 300 kHz
Att 10 dB  SWT 189 ps @ VBW 1 MHz

Compatible
Mode

FsU
Auto FFT

Input 1 AC

[o1rk View

M1[1]

10 de 0cc Bw
M1

0B T M-

P Ty

4.37 dBm)|
2.45989810 GHz
17.645000000 MH2

-50 dB

-60 dBrm

-70 dBm

GCF 2.462 GHz 32000 pts
) )

Date: 7.SEP.2016

14:08:59

Span 40.0 MHz

Channel Occupied Bandwidth (MHz)
Cmin 17,6375
Cnom 17,735
Cmax 17,645
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3.1. CONCLUSION

Occupied Channel Bandwidth measurement performed on the sample of the product Technicolor Player UIW4010TCH,
in configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS-
GEN ISSUE 4 limits.
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4. 6DB EmissION BANDWIDTH

41. TEST CONDITIONS

: Mathieu CERISIER
Date of test : September 7, 2016
Ambient temperature :22°C
Relative humidity 141 %

Test performed by

4.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method

O Radiated Method

- Test Procedure:

M KDB 558074 D01 DTS Meas Guidance v03r05 § 8.1
[J KDB 558074 D01 DTS Meas Guidance v03r05 § 8.2
4.3. LIMIT

The 6dB bandwidth shall be at least 500kHz

4.4, TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC - KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 148983-704527-C
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4.5, RESULTS

6dB Emission Bandwidth
Cmin | Cnom
Spectrum u%:ll Spectrum :%:.
Ref Level 20.00 dBm Offset 21.40 dB @ RBW 100 kHz Gompatible FsSuU Ref Level 20.00 dBm Offset 21.40 dB & RBW 100 kHz CGompatible FsU
& Att 10 dB  SWT 56.8 uys @ YBW 300 kHz  Mode Auto FFT  Input 1 AC Att 10dB  SWT 56.8 uys @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View [0 1Pk View
M1[1] 4.14 dBm| mM1[1] 4.25 dBm)|
2.41196690 GHz| 2.43696560 GHz
10.dBm B ndB 6.00 asff| 1 M ndB 6.00 dB
M\W\I&E& 7.998700000 MHZ| 11 By 7.958700000 MH2|
0 dem Tt o] 0 dem MWWMM%

v u‘uﬁ,{l{\ 301.5] Mﬂ’&:\t 306.2
-10dB -10dB

-50 1 dBm:
-60 dl -60 di
-70 dem -70 derm
CF 2.412 GHz 32000 pts Span 40.0 MHz CF 2.437 GHz 32000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value ‘Y-value Function Function Result
M1 1 2.4118668 GHz 4.14 dBm nde down 7.8887 MHz M1 1 2,4369656 GHz 4.25 dBm nde down 7.9587 MHz
T1 1 2.4080731 GHz -1.86 dBm ndB 6.00 dB T1 1 2.4331069 GHz -1.69 dBm ndg 6.00 dB
T2 1 24160719 GHz -1.89 dBm Q factor 301.5 T2 1 24410655 GHz -1.72 dBm Q factor 306.2
e —
Date: 7.SEP.2016 14:17:03 Date: 7.SEP.2016 14:24:45
Cmax
Spectrum
Ref Level 20.00 dBm Offset 21.40 de @ RBW 100 kHz Gompatible FSU
Att 10de  SWT 56.8 U5 @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
[0 1Pk View
M1[1] 4.12 dBm|
o 2.46196690 GHz|
0l i 6.00 dB

7.958700000 MHz|
309.3]

T4, i)

R T

e

CF 2.462 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Tre X-value Y-value Function Function Result
M1 1 2.4619669 GHz 4.12 dBm ndd down 7.9587 MHz
T1 1 24581069 GHz -1.82 dBém ndB 6.00 dB
T2 1

2, 4660656 GHz -1.89 dem Q factor 309.3
—

Date: 7.SEP.2016 14:25:32

Channel 6dB Emission Bandwidth (MHz) Limit (MHz)
Cmin 7,9987 Minimum 0.5
Cnom 7,9587 Minimum 0.5
Cmax 7,9587 Minimum 0.5
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6dB Emission Bandwidth
Cmin | Cnom
Spectrum ml Spectrum :%:.
Ref Level 20.00 dBm  Offset 21.40 dB @ RBW 100 kHz CGompatible FSU Ref Level 20.00 dBm  Offset 21.40 dB @ RBW 100 kHz Compatible FSU
|& Att 10 de  SWT 56.6 us @ VYBW 300 kHz  Mode Auto FFT  Input 1 AC Att 10de  SWT 56.8 us @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View [O 1Pk View
D3[1] -0.02 dg)] m2[1] -3.51 dBm
16.31250 MHz| o 2.42884190 GHz|
1odem L M1l 2.33 dem||f 0@ T M1l 2.46 dBm
a 2.41449560 GHz| a b 2.43949440 GHz|
o o o T
D2 -3.670 dBm Folas “M almallpd 02 -3.540 dem {TOM N - - J
-10dem j ]1« Jj \
. 7 N £ b,
-20dem j ]l‘m /'.’- \‘
o d e
e i e RGP
dBm
-60dB
-70 dBrm
CF 2.412 GHz 32000 pts Span 40.0 MIHz CF 2.437 GHz 32000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value ‘Y-value Function Function Result
M1 1 2.4144956 GHz 2,33 dBm M1 1 2.4394944 GHz 2.46 dBm
mMe 1 2.4038419 GHz -3.67 dBm M2 1 2,4288419 GHz -3.51 dBm
D3 M2 1 16.3125 MHz -0.02 de 03 M2 1 16.3138 MHz -0.00 d&
Date: 7.SEP.2016 14:47:53 Date: 7.SEP.2016 14:45:53
Cmax
Spectrum
Ref Level 20.00 dBm Offset 21.40 de @ RBW 100 kHz Compatible FSU
10 dB  SWT 56.8 s @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
[0 1Pk view
D3[1] -0.11 dB)|
o 16.32250 MHz|
10 dem T MLl 2.28 dBm
" Y 2.46449440 GHz|
—— bR
D2 -3.720 dBn ST e Tt Y
-10 derm J)} \1
-20de / \\'\"\
-30d
- ] r\"f/ \\
N G st
-50d
-60 dBm
-70d
CF 2.462 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 24644944 GHz 2.28 dBm
M2 1 2.4538369 GHz -3.90 dem
03| M2 1 16,3225 MHz -0.11 de
— —
Date: 7.SEP.2016 14:43:33

Channel 6dB Emission Bandwidth (MHz) Limit (MHz)
Cmin 16,3125 Minimum 0.5
Cnom 16,3138 Minimum 0.5
Cmax 16,3225 Minimum 0.5
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802.11n HT20
6dB Emission Bandwidth

Cmin | Cnom
T o) & G -
Ref Level 20.00 dBm Offset 21.40 dB & RBW 100 kHz Compatible FSU Ref Level 20.00 dBm Offset 21.40 dB & RBW 100 kHz Compatible FSU
& Att 10 dB SWT 56.8 s @ YBW 300 kHz  Mode Auto FFT  Input 1 AC Att 10dE  SWT 56.8 s @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk Yiew [0 1Pk View
D3[1] ~0.01 dB| D3[1] “0.05 dB
17.54750 MHz] o 17.29880 MHz
1odem oz M1l 1.63 demf|fl 1° T M1l 2,39 dBm
2.41449060 GHZz] Y 2.43949560 GHz|
o dem o T T PO R e T O PR T P R TIPS PP
D2 -4,170 dBr H'r“ il e f 02 -3.610 dam Hir i oy “H

/ \

- it

-60dB
-70 dBrm
CF 2.412 GHz 32000 pts Span 40.0 MIHz CF 2.437 GHz 32000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value ‘Y-value Function Function Result
M1 1 2.4144906 GHz 1.83 dBrm M1 1 2.4394956 GHz 2.39 dBm
mMe 1 2.4032219 GHz -4.18 dBm M2 1 2,4282356 GHz -3.63 dBm
D3 M2 1 17.5475 MHz -0.01 d& 03 M2 1 17.2988 MHz -0.05 d&

Date: 7.SEP.2016 14:49:41 Date: 7.SEP.2016 14:51:45

Cmax
Spectrum
Ref Level 20.00 dBm Offset 21.40 de @ RBW 100 kHz Compatible FSU
10 dB SWT 56,8 U5 @ YBW 300 kHz  Mode Auto FET  Input 1 AC
[0 1Pk view
D3[1] 0.00 dB
o 17.56500 MHz|
10 dem o Ml 1.60 dBm|

D2 -4.400 dBm

T P L P D PP ‘3

/ Vit

i
-60 dBm
-70d
CF 2.462 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result

M1 1 2.4644956 GHz 1.60 dBm

M2 1 2.4532106 GHz -4.46 dBm

03| M2 1 17,565 MHz 0.00 de

—

Date: 7.SEP.2016 14:53:18

Channel 6dB Emission Bandwidth (MHz) Limit (MHz)
Cmin 17,5475 Minimum 0.5
Cnom 17,2988 Minimum 0.5
Cmax 17,565 Minimum 0.5

TEST REPORT
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4.6. CONCLUSION

6dB Emission Bandwidth measurement performed on the sample of the product Technicolor Player UIW4010TCH, in

configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS
247 ISSUE 1 limits.
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5. DutY CYCLE

5.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

5.2. TEST SETUP

: Mathieu CERISIER
: September 8, 2016

124 °C
147 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

M KDB 558074 D01 DTS Meas Guidance v03r05 § 6.0 b)

5.3. LIMIT

None

5.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 148983-704527-C

TEST REPORT
Version : 01
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5.5. RESULTS

802.11b
Duty Cycle
Channel

Spectrum

Ref Level 0.00 dBm @ RBW 40 MHz CGompatible F5U
Att 20dE @ SWT 7 ms @ YBW 40 MHz Input 1 AC
SGL TRGIIFP

-20 dBm 0.000000000 s

-30 dBm

-40 dBm
D

-50 dBm—

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.412 GHz 32000 pts 700.0 ps/

Ref ¥-wvalue Y-value Function Function Result
0.0 = -8.28 dBm
M1 960,343 ps -40.43 dB
M1 4.010032 ms -44.03 dB

Date: 8.SEP.2016 11:52:10

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 23,95 6,21
TEST REPORT
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802.11g
Duty Cycle
Channel

Spectrum

Ref Level 19.00 dBm @ RBW 40 MHz  Compatible FSU
Att 35 dE @ SWT 10ms @ VBW 40 MHz Input 1 AC
SGL TRGIFR

-30.94 dB
2.077252 ms
-6.45 dBm
0.000000000 s

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 32000 pts

Ref | Trc X-value ¥-value Function Function Result
0.0 s -6.45 dBm
M1 2.077252 ms -30.94 dB
M1 £.982281 ms -27.12 dB

Date: 8.SEP.2016 11:55:45

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 34,72 4,59
TEST REPORT
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802.11n HT20
Duty Cycle
Channel

Spectrum

Ref Level 19.00 dBm @ RBW 40 MHz  Compatible FSU

Att 35dE @ SWT 15 ms @ ¥YBW 40 MHz Input 1 AC
SiGL TRGHIFP

-30 dBm

-40 dBm—

-30 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 32000 pts

Ref | Trc ¥-value ¥-value Function
0.0 -6.70 dBm
M1 1.945467 ms -30.95 dB
M1 5.694459 ms -28.89 dB

Function Result

: 8.SEP.2016 13:18:55

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 34,18 4,66

5.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product Technicolor Player UIW4010TCH, in configuration

and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 1
limits.
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6. Maximum CoNDUCTED OUTPUT POWER

6.1. TEST CONDITIONS

Test performed by : Mathieu CERISIER

Date of test : September 8, 2016 to October 4, 2016
Ambient temperature 124 °C

Relative humidity 147 %

6.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:

M KDB 558074 D01 DTS Meas Guidance v03r05 § 9.2.2.2 (Method AVGSA-1)
[J KDB 558074 D01 DTS Meas Guidance v03r05 § 9.2.2.4 (Method AVGSA-2)
v KDB 662911 D01 Multiple Transmitter Output v02r01

6.3. LIMIT

Maximum Conducted Output power:

2400MHz-2483.5MHz: Shall not exceed 30dBm

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

6.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006 _ Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 148983-704527-C
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6.5. RESULTS

802.11b

Cmin

Spectrum

Tx1

oo
v

Spectrum

Ref Level 20.00 dém

Offset 21.40 dB & RBW 500 kHz

compatible FsuU

Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz

Tx2

B

& Att 10dB  SWT 22.8 us @ VBW 2 MHz Mode FFT Input 1AC | Att 10dB SWT 22.8 ys @ VBW 2 MHz Mode FFT Input 1 AC
SGL Count 100,100 GAT!IFP SGL Count 100/100 GAT:IFP
O1Rm AvgPwr

Compatible FSU

O 1Rm AvgPwr

10 dBm 10 dem
o dem ode
04 / \ -10 dem
N VA
204 ﬂV Uf\ -20 dBm — *
p
-30 dBm /’\ \/\ a0d -
40 dem . <40 g —}-— <
-0 \7'4'\\/ A 504
Ty 4 =
and 60 dBm
704 7048
CF 2.412 GHz 32000 pts Span 26.7 MHz ||| CF 2.412 GHz 32000 pts Span 26.7 MHz
(Channel Power

Bandwidth 13.13 MHz

Power 13.18 dBm

1

Tx Total 13.18 dBm

J

Date: 8.SEP.2016 11:24:40

hannel Power

Bandwidth 13.13 MHz

Power 14.35 dBm

Il

Date: 4.0CT.2016 06:38:02

Tx Total 14.35 dBm

802.11b

Cnom
Tx1 Tx2
Spectrum '%‘ Spectrum né’
Ref Level 20.00 dBm Offset 21.40 dB & RBW 500 kHz Compatible FSU Ref Level 20.00 dBm Offset 21.40 dB & RBW 500 kHz Compatible FSU
& Att 10de  SWT 228 s @ YBW 2 MHz Mode FFT Input 1AC | ALt 10 de  SWT 22.8 ps & VBW 2 MHz Mode FFT Input 1 AC
SGL Count 100/100 GAT IFP SGL Count 100/100 GAT:IFP

O1RmM AvgPwr

O 1Rm AvgPwr

10 dBrmn 10 dBrr
0 dem 0dB
-10 dBm -10 dém
-20 dbm /\/ \[\ 20 68 — \
T i dBm 1 -
Fa 04 A
B \/ \’\  40,0Bm—F <— <
A A NN
-50 dBm -50 dem T
7y Vi N V
-60 dBm -60 dem -
-70 dBm -70 dB
CF 2.437 GHz 32000 pts Span 26.7 MHz CF 2.437 GHz 32000 pts Span 26.7 MHz
Channel Power hannel Power
Bandwidth 13,13 MHz Power 13.59 dBm Tx Total 13.59 dBm Bandwidth 13.13 MHz Power 14.44 dBm

J1

J

Date: 8.SEP.2016 11:25:23

Il

Date: 4.0CT.2016 06:40:24

Tx Total 14.44 dBm

N° 148983-704527-C
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802.11b
Cmax
Tx1 Tx2

Spectrum # I%:‘ Spectrum Ig'.
Ref Level 20.00 dem Offset 21.40 dB & RBW 500 kHz Compatible FsSU Ref Level 20.00 dém Offset 21.40 dé @ RBW 500 kHz Compatible FSU

& Att 10de SWT  228ps & VBW 2MHz Mode FFT Input 1 AC lo Att 10de SWT 2283 ps & VBW 2 MHz Mode FFT Input 1AC

SGL Count 100,100 GAT:IFP SGL Count 100/100 GAT:IFP

O1Rm AvgPwr O1Rm AvgPwr

10 di

od

-10d — —

n/ In i "

v 7 -
~

=0d /\ \A -

-43.dBm: o / r<7 =

50 VDV V[\V

-60 dBm:

70d

CF 2.462 GHz 32000 pts Span 26.7 MHz 32000 pts Span 26.7 MHz
[Channel Power hannel Power

Bandwidth 13.13 MHz Power 13.79 dBm Tx Total 13.79 dBm Bandwidth 13.13 MHz Power 14,39 dBm Tx Total 14.39 dBm
| ) i I '

Date: 8.SEP.2016 11:27:43 Pate: 4.0CT.2016 08:41:01

802.11g
Cmin
Tx1 Tx2

<B

Spectrum

Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Compatible FSU

Att 10de  SWT 22,7 pus @ VBW 2 MHz Mode FFT Input 1AC
SGL Count 100/100 GAT.IFP

<B

Spectrum

Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Compatible FSU
= Att 10de  SWT 22,7 us @ YBW 2 MHz Mode FFT Input 1AC
SGL Count 1007100 GAT!IFP

-20 dBrm

40 dB

A A

¥ vV v
CF 2.412 GHz 32000 pts Span 34.0 MHz ||| CF 2.412 GHz 32000 pts Span 34.0 MHz
[Channel Power [Channel Power
Bandwidth 16.70 MHz Power 13.09 dBm Tx Total 13.09 dBm Bandwidth 16.70 MHz Power 13.07 dBm Tx Total 13.07 dBm
Date: 8.SEP.2016 11:29:15 Date: 8.SEP.2016 11:09:50

TEST REPORT
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802.11g
Cnom
Tx1 Tx2

Spectrum N spectrum # =
Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Gompatible FSU Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Gompatible FSU

l& Att 10de  SWT 227 s @ YBW 2 MHz  Mode FFT  Input 1 AC Att 10de SWT 227 ps @ VBW 2 MHz  Mode FFT  Input 1 AC

SGL Count 100,100 GAT: [FP SGL Count 100,100 GAT:IFP

©1Rm AvgPwr ©1Rm AvgPwr

10 d 10 dem

0d 0dem

-10 dBm—j -10 dBm

-20 dBm j -20 dBm /

-20 dBm -30 dBm

-40d / \/\/ -40 7\_,‘ J

= i S0g

-60 dBm -60 dBm

-70 dBrm -70 dBm

CF 2.437 GHz 32000 pts Span 34.0 MHz ||| CF 2.437 GHz 32000 pts Span 34.0 MHz
Channel Power [Channel Power

Bandwidth 16.70 MHz Power 12,96 dBm Tx Total 12.96 dBm Bandwidth 16.70 MHz Power 13.22 dBm Tx Total 13.22 dBm

Date: 8.SEP.2016 11:29:43 Date: 8.SEP.2016 11:10:25

802.11g
Cmax
Tx1 Tx2

<B

Spectrum ¥

Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Compatible FSU

Att 10de  SWT 22,7 pus @ VBW 2 MHz Mode FFT Input 1AC
SGL Count 100/100 GAT.IFP

<B

Spectrum ¥

Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Compatible FSU
= Att 10de  SWT 22,7 us @ YBW 2 MHz Mode FFT Input 1AC
SGL Count 1007100 GAT!IFP

-20 dBrm

AVA

NN i

CF 2.462 GHz
[Channel Power

Bandwidth 16.70 MHz Power 13.14 dBm Tx Total 13.14 dBm

8.SEP.2016

CF 2.462 GHz Span 34.0 MHz
Channel Power

Bandwidth 16.70 MHz Power 12.76 dBm Tx Total 12.76 dBm
].[ ) —

11:30:12

32000 pts Span 34.0 MHz 32000 pts

11:10:52

Date:

Date: 8.SEP.2016

TEST REPORT
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802.11n HT20
Cmin
Tx1 Tx2

Spectrum n%:' Spectrum u%:
Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Gompatible FSU Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Gompatible FSU

lo att 10d8 SWT 34.1us ® VBW 2 MHz Mode FFT  Input 1AC
SGL Count 100,100 GAT:IFP
O1Rm AvgPwr

Att 10d8 SWT 341ps ® VBW 2 MHz Mode FFT  Input 1 AC
SGL Count 100,100 GATIFP
O1Rm AvgPwr

10 di 10 dBm:

od 0 dem:

-10 dBm— -10 dBm

-20 dBm: -20 dBm

-30 dBm: / \ -30 dBm

-40d / \ 40 dl \

AN

- oy

L]

-60 dBm

-60 dBm

-70 dBm

-70 dBm

CF 2.412 GHz
[Channel Power

CF 2.412 GHz
Channel Power

32000 pts Span 36.1 MHz 32000 pts Span 36.1 MHz

Bandwidth 17.74 MHz Power 13,11 dBm Tx Total 13.11 dBm Bandwidth 17.74 MHz Power 13.11 dBm Tx Total 13.11 dBm
) J )1 J T
Date: 8.SEP.2016 11:31:06 Date: 8.SEP.2016 11:13:38

802.11n HT20
Cnom
Tx1 Tx2

Spectrum N spectrum #

Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Compatible FSU Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Compatible FSU
= Att 10de  SWT 34.1ps & YBW 2 MHz Mode FFT Input 1AC Att 10de  SWT 34.1ps @ VBW 2 MHz Mode FFT Input 1AC
SGL Count 1007100 GAT!IFP SGL Count 100/100 GAT.IFP

<B

-20 dBrm

40 dB

-50 dB

-60 di

-70 di

CF 2.437 GHz
[Channel Power

Bandwidth 17.74 MHz Power 13.16 dBm Tx Total 13.16 dBm

8.SEP.2016

CF 2.437 GHz
Channel Power

Bandwidth 17.74 MHz Power 13.01 dBm Tx Total 13.01 dBm
].[ ) —

8.SEP.2016

32000 pts Span 36.1 MHz 32000 pts Span 36.1 MHz

11:20:58

11:31:43 Date:

Date:

TEST REPORT
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802.11n HT20
Cmax
Tx1 Tx2

Spectrum N spectrum #

Ref Level 20.00 dém Offset 21.40 dB & RBW 500 kHz Gompatible FSU Ref Level 20.00 dem Offset 21.40 dB @ RBW 500 kHz Gompatible FSU
= Att 10de  SwWT 34.1ps & YBW 2 MHz Mode FFT Input 1AC Att 10de SWT 34.1ps @ ¥YBW 2 MHz Mode FFT Input 1AC
SGL Count 100,/100 GAT: IFP SGL Count 100/100 GATIFP
©1Rm AvgPwr

<H

10 dBm:
0 dBm
-10 dBrm—j -10 dBm
-20 dBm -20 dBm
-20 dBm / \ -30 dBm / \

-40 d

-40 di

-50d

-50 di

-60 dBm

-60 dBm

-70 dBm

-70 dBm

Span 36.1 MHz Span 36.1 MHz

CF 2.462 GHz
[Channel Power

Bandwidth 17.74 MHz Power 13.11 dBm Tx Total 13.11 dBm
)1 J T

.SEP.2016

CF 2.462 GHz 32000 pts
Channel Power

Bandwidth 17.74 MHz Power 13.01 dBm
) J

8.SEP.2016

32000 pts

Tx Total 13.01 dBm

Date: 11:32:18 Date: 8 11:22:37

TEST REPORT
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Spectrum Analyzer Offset:
Cable Loss + Attenuator = 21,4dB

802.11b
Overall Maximum ..
Channel L 2 xS S Antenna Gain | Conducted il
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 13,18 14,35 3.9 16,81 30
Cnom 13,59 14,44 3.9 17,05 30
Cmax 13,79 14,39 3.9 17,11 30
802.11g
Overall Maximum ..
Channel e e = s Antenna Gain | Conducted il
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 13,09 13,07 3.9 16,09 30
Cnom 12,96 13,22 3.9 16,10 30
Cmax 12,76 13,14 3.9 15,96 30
802.11n HT20
Tx1 Tx2 Tx3 Tx4 | L Limit
Channel Antenna Gain | Conducted
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 13,11 13,11 3.9 16,12 30
Cnom 13,01 13,16 3.9 16,09 30
Cmax 13,01 13,11 3.9 16,07 30

6.6. CONCLUSION

Maximum Conducted Output Power measurement performed on the sample of the product Technicolor Player
UIW4010TCH, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS 247 ISSUE 1 limits.
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7. POWER SPECTRAL DENSITY

7.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

7.2. TEST SETUP

: Mathieu CERISIER
: September 8, 2016

124 °C
147 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

[0 KDB 558074 D01 DTS Meas Guidance v03r05 § 10.2 (Method PKPSD)
v KDB 558074 D01 DTS Meas Guidance v03r05 § 10.3 (Method AVGPSD-1)
v KDB 662911 D01 Multiple Transmitter Output v02r01 E 2) b)

7.3. LIMIT

Power Spectral Density:

2400MHz-2483.5MHz: Shall not exceed 8dBm/3kHz

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

7.4. TEST EQUIPMENT LIST

attenuator

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006 _ Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 148983-704527-C
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7.5. RESULTS

Cmin
Tx1 | Tx2
T
C
Spectrum [-
P Spectrum
L 2;’: Level D‘Dmlsad”; g&ffft 214"43 :12 - 5:“: 13 t:; ;‘;':gat'hla auto EE? ot 1 Ac Ref Level 0.00 dbm_ Offset 21.40 08 & RBW 3 kHz Compatible FsU
o Count 100400 A P lo att 10d8 SWT  44ms @ VBW 10kHz Mode Auto FFT  Input 1 AC
oun / SGL Count 1004100 GAT.IFP
O 1Rm AvgPwr (O 1Rm AvgPwr
M1[1] -11.31 dE M1[1] -10.73 dBm]
M3 | 2411690160 Gf il 2.411690160 GHZ]
-10d - 10de i ]
-20 dém -20 dBm
-30d -30 dBm
40 dem 1 -40 dBm
50 dB -50 dBm
il - e -
50 dBin—— i 80 B
30 dBm -ond
SF7.41ZGhe 57000 pts Span 50,0 MAILCE 2:412 GHz 32000 pts Span 30.0 MHz
i ] I ]
Date: 8.SEP.2016 13:32:34
Date: 8.SEP.2016 13:24:16
I
Cnom
Tx1 Tx2
Spectrum nv:u Spectrum uv:n
Ref Level 0.00 dBm Offset 21.40 dB8 & RBW 3 kHz Compatible Fsu Ref Level 0.00 dem Offset 21.40 dB @ RBW 3 kHz Compatible FsU
lo att 10dB SWT  44ms @ VBW 10kHz Mode Auto FFT  Input 1 4C o att 10d8 SWT  44ms ® VBW 10kHz Mode 4uto FFT  Input 1 4C
SGL Count 100/100 GATIIFP SGL Count 100100 GAT.IFR
O 1Rm AvgPwr (O 1Rm AvgPur
M1[1] -10.88 dBm) M1[1] -10.65 dBm|
v 2.436690160 GHz| il 2.436690160 GHzZ|
-10 dBm = { -10 dBm —- 1
-20 dBm e -20 dBm
-30 dBm -30 dBm
40d W llall Lid ko I 40 d J
-50 dBm -50 dBm
il el 1 1 RIS | AN [
40 dB; Lalul satgbdlin
a0d o0 d
CF 2.437 GHz 32000 pts Span 30.0 MHz (|| CF 2.437 GHz 32000 pts Span 30.0 MHZ
I wa )1 ]
Date: 8 Date: 8.SEP.2016 13:33:06

N° 148983-704527-C

TEST REPORT
Version : 01

Page 33/78



802.11b

Cmax
Tx1 Tx2
Spectrum n%.:' Spectrum
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3kHz Compatible FSU RefLevel 0.00 dBm Offset 21.40 dB @ RBW 3 kHz Compatible FSU
|& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& Att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP
(O 1Rm AvgPwr (01Rm AvgPwr
Mi[1] -10.74 dBm M1[1] -10.73 dBm)|
il 2.461690160 GHz il 2.461690160 GHz
-10 dBm ‘ i ‘ -10 dBm ‘ i ‘
-20 dB o ‘ -20 dB ‘
-30.d -30.d
-40 dBm T T -40 dBm
-50d -50.d
il AU g L . ||| GRS A
<60 dBr = |lf} -BC dBri—
-0 dBm -0 dBm
CF 2.462 GHz 32000 pts Span 30.0 MHz J[| CF 2.462 GHz 32000 pts Span 30.0 MHz
i [ i o
Date Date: 8.SEP.2016 13:33:46
Cmin
Tx1 Tx2
Spectrum uér: Spectrum u%:
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3 kHz Compatible FsU Ref Level 0.00 dem Offset 21,40 dB @ RBW 3 kHz Gompatible FSU
l& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 aC
SGL Count 100/100 GAT: IFP SGL Count 100,100 GAT:IFP
O 1Rm AugPwr (01Rm AvgPwr
Mi[1] -18.60 dBm M1[1] -18.18 dBm)|
2.414157660 GHz 2.414209220 GHz
-10d -10.d
M1 M1
v ¥
-20 dBm -20 dBm
-30.d -30.d
-40 dBm -40 dBm
-50 dB -50 dB
-60 dBm—j -60 dBm—j
o L e e e s s B S Wi -70 dBm——
-80 d -80 d
-00 dBrm -00 dBm
CF 2.412 GHz 32000 pts Span 30.0 MHz GF 2.412 GHz 32000 pts Span 30.0 MHz
j L] Il L]
Date: 8 13:26:50 Date: 8.SEP.2016 13:34:44
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Cnom
Tx1 Tx2
Spectrum n%.:' Spectrum
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3kHz Compatible F5SU RefLevel 0.00 dBm Offset 21.40 dB @ RBW 3 kHz Compatible FSU
|& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& Att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP
(O 1Rm AvgPwr (01Rm AvgPwr
Mi[1] -18.50 dBm M1[1] -18.41 dBm)|
2.434843280 GHz 2.439209220 GHz
-10 dBrm -10 dBm
M1 M1
v ¥
-20 dB -20 dB
-30.d -30.d
-40 dBm -40 dBm
-50d -50.d
-60 dBm——— -60 dBm—j
S 70 di
-80 dBm -80 dBm
-0 dBm -0 dBm
CF 2.437 GHz 32000 pts Span 30.0 MHz J[|| CF 2.437 GHz 32000 pts Span 30.0 MHz
i [ i o
Date: 6 13:27:39 Date: B.SEP.2016 13:35:22
Cmax
Tx1 Tx2
Spectrum uér: Spectrum u%:
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3 kHz Compatible FsU Ref Level 0.00 dem Offset 21,40 dB @ RBW 3 kHz Gompatible FSU
l& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 aC
SGL Count 100/100 GAT: IFP SGL Count 100,100 GAT:IFP
O 1Rm AugPwr (01Rm AvgPwr
Mi[1] -18.43 dBm M1[1] -18.39 dBm|
2.464157660 GHz 2.464157660 GHz
-10d -10.d
M1 M1
v v
-20 dBm -20 dBm
-30.d -30.d
-40 dBm -40 dBm
-50 dB -50 dB
-60 dBm——x -60 dBm———
-70'aBm 0 dRinSH
-80 d -80 d
-00 dBrm -00 dBm
CF 2.462 GHz 32000 pts Span 30.0 MHz GF 2.462 GHz 32000 pts Span 30.0 MHz
j L] Il L]
Date: 8 13:28:10 Date: 8.SEP.2016 13:35:53
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802.11n HT20

Cmin
Tx1 Tx2
Spectrum n%.:' Spectrum
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3kHz Compatible F5SU RefLevel 0.00 dBm Offset 21.40 dB @ RBW 3 kHz Compatible FSU
|& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& Att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP
(O 1Rm AvgPwr (01Rm AvgPwr
Mi[1] -16.70 dBm M1[1] -16.49 dBm)|
2.414217660 GHz 2.414217660 GHz
-10 dBrm -10 dBm
ML M1
b ¥
-20 dB -20 dB
-30.d -30.d
-40 dBm -40 dBm
-50d -50.d
-60 dBm——— -60 dem———
~facen -70 dB
-80 dBm -80 dBm
-0 dBm -0 dBm
CF 2.412 GHz 32000 pts Span 30.0 MHz J[|l CF 2.412 GHz 32000 pts Span 30.0 MHz
i [ i o
Date: 13:29:06 Date: B.SEP.2016 13:36:45
802.11n HT20
Cnom
Tx1 Tx2
Spectrum uér: Spectrum u%:
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3 kHz Compatible FsU Ref Level 0.00 dem Offset 21,40 dB @ RBW 3 kHz Gompatible FSU
l& Att 10de  SWT 4.4 ms @ YBW 10 kHz Maode Auto FFT  Input 1 AC |& att 10de  SWT 4.4ms @ YBW 10 kHz Mode Auto FFT  Input 1 aC
SGL Count 100/100 GAT: IFP SGL Count 100,100 GAT:IFP
O 1Rm AugPwr (01Rm AvgPwr
Mi[1] -16.50 dBm M1[1] -16.15 dBm|
2.439217660 GHz 2.439162340 GHz
-10d -10.d
ML M1
¥ ¥
-20 dBm -20 dBm
-30.d -30.d
-40 dBm -40 dBm
-50 dB -50 dB
-60 dBm——— -60 dBm—j
-rdcen AR i FE Y H
-80 d -80 d
-00 dBrm -00 dBm
CF 2.437 GHz 32000 pts Span 30.0 MHz GF 2.437 GHz 32000 pts Span 30.0 MHz
j L] Il L]
Date: 8 13:29:47 Date: 8.SEP.2016 13:37:14
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802.11n HT20

Cmax
Tx1 Tx2
Spectrum n%:: Spectrum % né:'
Ref Level 0.00 dém Offset 21.40 dB @ RBW 3kHz Compatible FSU RefLevel 0.00 dBm Offset 21.40 dB @ RBW 3 kHz Compatible FSU
& Att i0de  SWT 44ms @ YBW 10kHz Mode Auto FFT  Input 1 AC |& Att 0de  SWT 44ms ® VBW 10kHz Mode Auto FFT  Input 1 AC
SGL Count 100/100 GAT.IFP SGL Count 100/100 GATIFP
(O1Rm AvgPwr [0 1Rm AvgPwr
mi[1] -16.85 dBm M1[1] -16.48 dBm|
2.464217660 GHz| 2.464217660 GHz|
-10 dBm -10 dem
M1 M1
¥ ¥
-20 dB -20 dB
-a0d -30 dl
-40 dBm -40 dBm
-s0d -50 d
-60 dBm——— -80 dBm
rh'de - A d
-80 dBm -80 dem
-90 dBm -20 dem
CF 2.462 GHz 32000 pts Span 30.0 MHz J|[ CF 2.462 GHz 32000 pts Span 20.0 MHz
) [ il A
Date: 8.SEP.2016 13:30:22 Date: 8.SEP.2016 13:37:47
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Spectrum Analyzer Offset:
Cable Loss + Attenuator= 21,4dB

7.6. CONCLUSION

802.11b
Channel Tx1 Tx2 Tx3 Tx4 Antgxre\;again Power Spectral Limit
(dBm/3kHz) | (dBm/3kHz) (dBm/3kHz) (dBm/3kHz) (dBi) Density (dBm) | (dBm/3kHz)
Cmin -11,31 -10,73 3.9 -8,00 8
Cnom -10,88 -10,65 3.9 -7,75 8
Cmax -10,74 -10,73 3.9 -7,72 8
802.11g
P Tx1 Tx2 Tx3 Tx4 Antgr‘:ﬁ;again Power Spectral Limit
(dBm/3kHz) | (dBm/3kHz) | (dBm/3kHz) | (dBm/3kHz) (dBi) Density (dBm) | (dBm/3kHz)
Cmin -18,6 -18,18 3.9 -15,37 8
Cnom -18,5 -18,41 3.9 -15,44 8
Cmax -18,43 -18,39 3.9 -15,40 8
802.11n HT20
P— Tx1 Tx2 Tx3 Tx4 Antgr‘:ﬁ;again Power Spectral Limit
(dBm/3kHz) | (dBm/3kHz) (dBm/3kHz) (dBm/3kHz) (dBi) Density (dBm) | (dBm/3kHz)
Cmin -16,7 -16,49 3.9 -13,58 8
Cnom -16,5 -16,15 3.9 -13,31 8
Cmax -16,85 -16,48 3.9 -13,65 8

Power Spectral Density measurement performed on the sample of the product Technicolor Player UIW4010TCH, in

configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS
247 ISSUE 1 limits.
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8. UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS AT THE BAND EDGE

8.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

: Mathieu CERISIER
: September 8, 2016
124 °C
147 %

8.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
M KDB 558074 D01 DTS Meas Guidance v03r05 § 11
v KDB 662911 D01 Multiple Transmitter Output v02r01

8.3. LIMIT

All Spurious Emissions must be at least Choose limit below the Fundamental Radiator Level at the Band Edge Edge

“2400MHz & 2483,5MHz"

8.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006 _ Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR 7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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8.5. RESULTS

802.11b

Cmin/Cnom/Cmax
Tx1 Tx2
Spectrum n%: Spectrum “%’
Ref Level 21.00 dém Offset 21.40 dB & RBW 100 kHz Compatible FsU Ref Level 21.00 dem Offset 21,40 d& & RBW 100 kHz Compatible FSU
= Att 10de  SWT 94,8 ps & YBW 300 kHz  Mode Auto FFT Input 1 AC = Att 10 dB SWT 94.8 ps @ VBW 300 kHz  Mode Auto FFT - Input 1 AC
0 1Pk View@2Pk View@3Pk Yiew (0 1Pk Yiew@2Pk View@3Pk View
D413] ~62.35 dB) D431 -59.38 db]
d 27.12670 MHz| 4 26.03980 MHz|
10 T Wz LLETEN = 2.66 dpmllff 17 *® T il M1[1] M3 4.36 dBm
0 de ™ 2.41196590 cHzfiff | o o, _%Mm My 2.41196590 GHz|
-10 di -10d /‘J" \
-20 df -20d f H
-30 di -30d
B 5 |] \
- m - m =
o T WA
s0d | 50 di W i | 1"\,‘
WTWMW wo T T 50 dbm i | i el
e \ \ \ I | | \ \ | \
il | | || i | | | | |
1 |
GF 2.44175 GHz 32000 pts Span 93.5 MHz GF 2.44175 GHz 32000 pts Span 93.5 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result ||| _Type | ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4119659 GHz 3.66 dBm M1 1 2.4119659 GHz 4.36 dBm
01 M1 1 -14 4633 MHz -44.32 dB D1 M1 1 -14 9688 MHZ -43.33 dB
M2 2 2.4369684 GHz 3.40 dBm M2 2 24369654 GHz 3.87 dBm
[E] 3 2.4595515 GHz 3.94 dBm M3 3 2.461965 GHz 4.03 dBm
D4 M3 3 27,1267 MHz -62.35 dB D4 M3 3 26,0398 MHZ -59.38 dB
il [ EEEEET ] i [ R
Date: 8.SEP.2016 14:08:17

Frequency (MHz)

Level (dBc)

Limit (dBc)

Below 2400

43,33

30

Above 2483.5

59,38

30
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802.11g
Cmin/Cnom/Cmax
Tx1 Tx2

Spectrum n%? Spectrum o
Ref Level 21.00 dém Offset 21.40 dB & RBW 100 kHz Gompatible FSU Ref Level 21.00 dBm  Offset 21.40 dB & RBW 100 kHz Gompatible FSu
& Att 10de  SWT 94,5 us & YBW 300 kHz  Mode Auto FFT  Input 1 AC |& Att 10de  SWT 04,8 ps @ VBW 300 kHz  Mode Auto FFT - Input 1 AC
O 1Pk View@2Pk Yiew@ 3Pk View O 1Pk View@2Pk Yiew@3Pk Yiew
DA[3] -39.37 B DA[3] ~40.36 dB
o 19.42460 MHz| 19.03020 MHz|
10 dejn i Tz M1[1] v 2.03 dBm v . - M1[1] M3 0.48 dBm
od \d Y A 2.41449330 GHz| v ¥ A 2.41449620 GHz|
-10 dgm } T \ m } J \
-20 dgm f \ m / r\
-30 dgm m
1 e i [, j‘ \' -
b " Mo, i o i
!
-50 dBm - - - —— = i Lt e i
\ iy ) et | Mo |
S W b on e Mo dEm R kTR 5 ke
-70 dRm . 1 ‘ F2
F1 | F1 ‘ ‘
1 |
CF 2.44175 GHz 32000 pts Span 93.5 MHz CF 2.44175 GHz 32000 pts Span 93.5 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value Function Function Result Type | Ref | Trc | X-value | Y-value Function Function Raesult |
M1 1 2.4144933 GHz 2.03 dBm M1 1 241440962 GHz 0.48 dBm
01l M1 1 -17.4699 MHz -432.26 dB D1 M1 1 -14.7292 MHz -44.26 db
M2 2 2.43949E58 GHz 1,76 dBrn M2 2 24295059 GHZ 1.10 dem
M3 3 2.4644924 GHz 2.19 dBm M3 3 2. 4644895 GHz 2.47 dBm
D4 M3 3 19,4246 MHz -49.47 db D4 M3 3 19,0302 MHz -43.36 db
— —
i [T Jji (T ]
Date: 8.SEP.2016 14:24:19 Date: 8.SEP.2016 14:12:43

Frequency (MHz) Level (dBc) Limit (dBc)
Below 2400 43,26 30
Above 2483.5 49,36 30

TEST REPORT
N° 148983-704527-C Version : 01 Page 41/78



802.11n HT20

Cmin/Cnom/Cmax

Tx1

Tx2

Spectrum

:%1 Spectrum

(=]

i

Ref Level 21,00 dBm Offset 21.40 dB ® RBW 100 kHz Compatible Fsu Ref Level 21.00 dBm Offset 21.40 dB @ RBW 100 kHz Compatible Fsu
= Att 10dB  SWT 94.8 us @ VBW 300 kHz  Mode Auto FFT  Input 1 AC | Att 10 dB SWT 94.8 us @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk View@2Pk View@ 3Pk View 0 1Pk View@2Pk View@3Pk View
Dal3] 46.50 aB) D3] 36.27 dB)
19 |]477F| MHZ| 19.3662@ MHz
10 dan T = M1[1] s 1.45 dpml[[f 10 2 m e Mi[1] s 1.77 dBm
v v Y 2.41449620 GHz, b Tl v 2,41326030 GHz,
T T [N F !

, . \

. [ \

b O
'S

i
F2

-70 di

F1

1
CF 2.44175 GHz 32000 pts Span 93.5 MHz CF 2.44175 GHz 32000 pts Span 93.5 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result [If _Type | ref | Tre | X-value | Y-value | Function Function Result |
M1 1 2.4144962 GHz 1.42 dBm M1 1 2.4132603 GHz 1.77 dBm
D1 M1 1 -14.4136 MHz -42.55 dB D1 M1 1 -13.4786 MHz -40.56 dB
M2 2 24295117 GHz 1.11 dBm Mz 2 24394958 GHz 2.01 dBm
M3 3 2.4644953 GHz 2.02 dBm M3 3 2.4644895 GHz 1.68 dBm
04 M3 3 19.0477 MHz -46.50 dB 04 M3 3 19,3662 MHz -46.27 dB
| CEEEEEE N

Il

Date: 8.SEP.2016 14:27:29

)

Date: 8.SEP.2016 14:15:34

Frequency (MHz)

Level (dBc)

Limit (dBc)

Below 2400

40,56

30

Above 2483.5

46,27

30

8.6. CONCLUSION

Unwanted Emission into non-restricted frequency bands at the band edge measurement performed on the sample of the
product Technicolor Player UIW4010TCH, in configuration and description presented in this test report, show levels
compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.
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9. UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS

9.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

9.2. TEST SETUP

: Arnaud FAYETTE

: September 1, 2016

124 °C
144 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

M KDB 558074 D01 DTS Meas Guidance v03r05 § 11
v KDB 662911 D01 Multiple Transmitter Output v02r01

9.3. LIMIT

All Spurious Emissions must be at least 30dB (Average Conducted Power) below the Fundamental Radiator Level

9.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration |~ Calibration
Multi-meter KEITHLEY 2000 A1242090 2017/06 2017/06
Programmable AC/DC - KIKUSUI PCR500M A7040079 2016/06 2017/06
power supply
EMI receiver ROHDE & SCHWARZ ESI40 1088 740K40 A2642010 2016/07 2017/07
Cable sans; ATEM SMA 0.5m A5329645 2015/08 2016/08
Rejector filter 2,4GHz - 2.45GHz A7484048 2015/12 2016/12

Note: In our quality system, the test equipment calibration due is more & less 2 months
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9.5. RESULTS

802.11b

Cmin/Cnom/Cmax
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802.11g

Cmin/Cnom/Cmax

dBm 10

Tx1

-80 WWW' 1k

30MHz

100M

1G
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25GHz

dBm 10
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802.11n HT20

Cmin/Cnom/Cmax

Tx1

dBm 10

bR N SRt | &

-100

30MHz 100M 1G 10G 25GHz
Fréquence

Tx2

dBm 10

-90

-100
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802.11b

Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2412 3,91 [
3216 -61,08 64,99 30
4824 -60,37 64,27 30
7235 -65,47 69,38 30
2437 4,05 - |
3249 -64,96 69,01 30
4874 -50,65 54,70 30
7309 -65,09 69,14 30
2462 4,573 [
3422 -69,92 74,49 30
4923 -66,87 71,44 30
8367 -68,02 72,60 30
802.11g
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2412 1,61 | |
3216 -68,62 70,24 30
4824 -65,61 67,22 30
6888 -63,06 64,67 30
2437 3,32 ! |
3249 -63,73 67,05 30
4873 -65,36 68,68 30
6693 -63,96 67,28 30
2462 1,83 | |
3283 -63,47 65,30 30
4924 -66,36 68,20 30
6156 -63,67 65,51 30
802.11n HT20
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2412 2,09 ! |
3216 -68,62 70,71 30
4825 -65,49 67,57 30
6900 -62,55 64,64 30
2437 0,75 | |
3249 -63,73 64,48 30
4874 -63,26 -64,01 30
6950 -62,92 63,67 30
2462 2,18 ! |
3283 -67,34 69,52 30
4921 -65,35 67,53 30
7389 -65,33 67,51 30
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9.6. CONCLUSION

Unwanted Emission into non-restricted frequency bands measurement performed on the sample of the product
Technicolor Player UIW4010TCH, in configuration and description presented in this test report, show levels compliant
to the 47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.
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10. AC PoOwER LINE CONDUCTED EMISSIONS

10.1. TEST CONDITIONS

: Laurent DENEUX
Date of test : September 19, 2016
Ambient temperature : 20°C

Relative humidity 1 47%

Test performed by

10.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013) method. The EUT is placed on the ground reference plane,
at 80cm from the LISN. The distance between the EUT and the vertical ground plane is 40cm. Auxiliaries are powered by
another LISN. The cable has been shorted to 1meter length. The EUT is powered through the LISN. Measurement is
made with a receiver in peak mode. This was followed by a Quasi-Peak, i.e. CISPR measurement for any strong signal.
If the average limit is met when using a Quasi-Peak detector, the EUT shall be deemed to meet both limits and
measurement with the average detector is unnecessary. The LISN (measure) is 50Q2 / 50uH. Interconnecting cables and
equipment's were moved to position that maximized emission.

10.3. LIMIT

Quasi-Peak

0,15kHz to 0,5MHz: 66dBpV to 56dBuV*
0,5MHz to 5MHz: 56dBuV

5MHz to 30MHz: 60dBuV

Average

0,15kHz to 0,5MHz: 56dBpV to 46dBuV*
0,5MHz to 5MHz: 46dBuV

5MHz to 30MHz: 50dBpV

*Decreases with the logarithm of the frequency

10.4. TEST EQUIPMENT LIST

Test Equipment Used

Description Manufacturer Model Identifier Cal. Date Cal. Due

EMI Test ROHDE & ESR 101403 2016-06 2017-06
Receiver SCHWARZ

V ISLN ROHDE & ESH2-Z5 C2322001 2016-05 2017-05
SCHWARZ

Pulse limiter ROHDE & ESH3-22 A2649008 2016-03 2017-03
SCHWARZ

Cable - - A5329417 2015-10 2016-10

Ground plane LCIE - - -

Note: In our quality system, the test equipment calibration due is more & less 2 months
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10.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

M None O Divergence:
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10.6. RESULTS

Mode
Channel
Phase
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Phase Line
Frequency Peak Level Quasi-Peak Level| Quasi-Peak Limit| Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.153 45.7 - 65.8 28. 55.8
0.361 41.5 - 58.7 36 48.7
0.638 29.4 - 56 21.8 46
6.11 26.5 - 60 16.2 50
23.13 23.3 - 60 17 50
Neutral Line
Frequency Peak Level Quasi-Peak Level | Quasi-Peak Limit | Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.167 47.8 - 65 31.5 55
0.337 43.6 - 59.3 35.8 49.3
0.678 29.6 - 56 22.2 46
5.842 29.4 - 60 20 50
23.128 26 - 60 22.4 50
10.7. CONCLUSION

Ac Power Line Conducted Emission measurement performed on the sample of the product Technicolor Player
UIW4010TCH, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.407 & RSS 247 ISSUE 1 limits.

TEST REPORT

Version : 01

N° 148983-704527-C Page 52/78



11. UNWANTED EMISSIONS

11.1. TEST CONDITIONS

Test performed by : Laurent DENEUX

Date of test : September 21, 2016 to September 23, 2016
Ambient temperature :22°C

Relative humidity :51%

11.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013). The EUT is placed on an open area test site. Distance
between measuring antenna and the EUT is 10m. Test is performed in horizontal (H) and vertical (V) polarization with
bilog antenna below 1GHz and with a horn antenna above 1GHz. Measurement bandwidth was 120kHz below 1GHz and
1MHz above 1GHz. The level has been maximised by the turntable rotation of 360 degrees range on the 3 axis of EUT.
Antenna height search was performed from 1 to 4m. The EUT is place at 1.5m high above 1GHz and at 0.8m high under
1GHz.

11.3. LIMIT

Limit at 3m:

30MHz to 88MHz: 40dBuV/m QPeak

88MHz to 216MHz: 43,5dBuV/m QPeak

216MHz to 960MHz:  46dBuV/m QPeak

960MHz to 1000MHz: 54dBuV/m QPeak

Above 1000MHz: 74dBpV/m Peak
54dBpV/m Average

11.4. TEST EQUIPMENT LIST

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
EMI 'I_'est ROHDE & SCHWARZ ESR 101403 2016-06 2017-06
Receiver
Open test site LCIE - F2000400 2016-05 2017-05
Preamplifier HEWLETT PACKARD 8449B A4069002 2016-01 2017-01
Bilog antenna CHASE 6(1:?2LA C2040040 2016-01 2017-01
Horn antenna [AH SYSTEMS SAS-572 C2042026 2016-04 2018-04
Horn antenna EMCO 3115 C2042016 2016-02 2017-02
Cable - - A5329542 2016-02 2017-02
Cable - - A5329449 2015-11 2016-11
Cable - - A5329368 2015-11 2016-11
cable - - A5329444 2015-11 2016-11

Note: In our quality system, the test equipment calibration due is more & less 2 months
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11.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
M None O Divergence:

11.6. RESULTS
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802.11b / 802.11G / 802.11n HT20
Cnom
Below 1GHz
Vertical & horizontal polarization

Fréquence (MHz)
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802.11b / 802.11G / 802.11n HT20
Cnom
Above 1GHz
Vertical & horizontal Polarization (peak measurement)

Fréquence (MHz)
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802.11b
Cmin
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)
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802.11b
Cnom
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)

Fréquence (MHz)
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802.11b
Cmax
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)
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802.11g
Cmin
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)

v M‘v/
wwwwmmmw»«wmww"ww § MM

Fréquence (MHz)
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802.11g
Cnom
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)

Horizontal polarization

110
dBV/m
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802.11g

Cmax

Zoom 2310MHz-2500MHz

Vertical Polarization

10
dBV/m

100

2.3GHz 2.5GHz |
Fréquence (MHz) Sous-bande 2|

Horizontal polarization

110
dBuV/m
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40 Ik
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20

2.3GHz 2.5GHz|
Fréquence (MHz) Sous-bande 2|
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802.11n HT20
Cmin
Zoom 2310MHz-2500MHz
Vertical Polarization

Horizontal polarization
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802.11n HT20
Cnom
Above 1GHz
Vertical Polarization

Fréquence (MHz)

Horizontal polarization

Fréquence (MHz)
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802.11n HT20
Cmax
Zoom 2310MHz-2500MHz
Vertical Polarization

Fréquence (MHz)
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Below 1GHz
A Frequenc QPeak Level Limit
R T (I(\:'IIHz) Y (dBuV/m) (dBuV/m)

Vertical 30.6 22.27 29.5
Vertical 33.5 20.67 29.5
Vertical 39.6 22.14 29.5
Vertical 43.5 19.67 29.5
Vertical 45.8 16.89 29.5
Vertical 47.8 22.45 29.5
Vertical 49.8 22.31 29.5
Vertical 50.6 22.64 29.5
Vertical 51.8 21.61 29.5
Vertical 51.8 241 29.5
Vertical 53.6 28.23 29.5
Vertical 55.3 28.41 29.5
Vertical 56 25 29.5
Vertical 57.5 23.93 29.5
Vertical 63.6 14.97 29.5
Vertical 106.6 19.52 33
Vertical 107.3 20.96 33
Vertical 108.8 19.88 33
Vertical 109.4 21.38 33
Vertical 110.3 19.41 33
Vertical 110.9 23.21 33
Vertical 111.6 19.71 33
Vertical 112.8 22.62 33
Vertical 114.2 22.45 33
Vertical 115.6 21.84 33
Vertical 117.1 21.35 33
Vertical 1171 21.28 33
Vertical 125 20.96 33
Vertical 150 19.13 33
Vertical 155.6 19.32 33
Vertical 159.1 18.99 33
Vertical 164.5 21.04 33
Vertical 168 18.91 33
Vertical 185 23.56 33
Vertical 194 18.81 33
Vertical 2154 20.33 33
Vertical 250 29.02 35.5
Vertical 297 19.36 35.5
Vertical 309.5 19.43 35.5
Vertical 340 20.15 35.5
Vertical 375 21.62 35.5
Vertical 398.3 22.18 35.5
Vertical 500 25.94 35.5
Vertical 598 27.53 35.5
Vertical 800 28.84 355
Vertical 891.1 25.66 35.5
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Below 1GHz

Polarization Frequency QPeak Level Limit
(MHz) (dBuV/m) (dBuV/m)
Horizontal 108.8 19.57 33
Horizontal 111.6 17.53 33
Horizontal 125 18.15 33
Horizontal 155.6 20.28 33
Horizontal 168 18.29 33
Horizontal 214.7 20.13 33
Horizontal 250 28.82 35.5
Horizontal 296.3 24.05 35.5
Horizontal 375 26.21 35.5
Horizontal 398.4 21.98 35.5
Horizontal 500 25.74 35.5
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802.11b

Above 1GHz
Cmin

Average (T Average I

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBpV/m) (dBuV/m)

(dBuV/m)

Vertical 1049,9 29,02 35,23 43.5 34.49 63.5
Vertical 1197,7 30,29 36,5 43.5 40.09 63.5
Vertical 1250 30,64 36,85 43.5 39.77 63.5
Vertical 1395,3 32,26 38,47 43.5 42.36 63.5
Vertical 1497 32,46 38,67 43.5 41.89 63.5
Vertical 1520,3 27,65 33,86 43.5 29.81 63.5
Vertical 1600 32,94 39,15 43.5 42.58 63.5
Vertical 1800 30,8 37,01 43.5 38.77 63.5
Vertical 1920 31,36 37,57 43.5 40.03 63.5
Vertical 2000 30,57 36,78 43.5 44.63 63.5
Vertical 2390 24,4 30,61 43.5 35.2 63.5
Vertical 2483,5 24,2 30,41 43.5 36.7 63.5
Horizontal 1130,3 29,29 35,5 43.5 29.91 63.5
Horizontal 1198,1 30,12 36,33 43.5 40.76 63.5
Horizontal 1397,4 30,95 37,16 43.5 36.13 63.5
Horizontal 2390 24,3 30,51 43.5 37.6 63.5
Horizontal 2483,5 24,4 30,61 43.5 36 63.5
Horizontal 4824 33,28 39,49 43.5 46.29 63.5
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802.11b

Above 1GHz
Cnom
Average (T Average
R Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuVim) (dBuV/m)
(dBpV/m) (dBuV/m) (dBpV/m)
Vertical 1049,9 29,02 35,23 43.5 34.49 63.5
Vertical 1197,7 30,29 36,5 43.5 40.09 63.5
Vertical 1250 30,64 36,85 43.5 39.77 63.5
Vertical 1395,3 32,26 38,47 43.5 42.36 63.5
Vertical 1497 32,46 38,67 43.5 41.89 63.5
Vertical 1520,3 27,65 33,86 43.5 29.81 63.5
Vertical 1600 32,94 39,15 43.5 42.58 63.5
Vertical 1800 30,8 37,01 43.5 38.77 63.5
Vertical 1920 31,36 37,57 43.5 40.03 63.5
Vertical 2000 30,57 36,78 43.5 44.63 63.5
Vertical 2390 23,5 29,71 43.5 35.4 63.5
Vertical 2483,5 24 30,21 43.5 36.3 63.5
Horizontal 1130,3 29,29 35,5 43.5 29.91 63.5
Horizontal 1198,1 30,12 36,33 43.5 40.76 63.5
Horizontal 1397 ,4 30,95 37,16 43.5 36.13 63.5
Horizontal 2390 24 30,21 43.5 35.8 63.5
Horizontal 2483,5 24,4 30,61 43.5 36.3 63.5
Horizontal 4874 32,65 38,86 43.5 47.31 63.5
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802.11b

Above 1GHz
Cmax
Average (T Average
R Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuVim) (dBuV/m)
(dBpV/m) (dBuV/m) (dBpV/m)
Vertical 1049,9 29,02 35,23 43.5 34.49 63.5
Vertical 1197,7 30,29 36,5 43.5 40.09 63.5
Vertical 1250 30,64 36,85 43.5 39.77 63.5
Vertical 1395,3 32,26 38,47 43.5 42.36 63.5
Vertical 1497 32,46 38,67 43.5 41.89 63.5
Vertical 1520,3 27,65 33,86 43.5 29.81 63.5
Vertical 1600 32,94 39,15 43.5 42.58 63.5
Vertical 1800 30,8 37,01 43.5 38.77 63.5
Vertical 1920 31,36 37,57 43.5 40.03 63.5
Vertical 2000 30,57 36,78 43.5 44.63 63.5
Vertical 2390 24,5 30,71 43.5 35.5 63.5
Vertical 2483,5 24,6 30,81 43.5 36.3 63.5
Horizontal 1130,3 29,29 35,5 43.5 29.91 63.5
Horizontal 1198,1 30,12 36,33 43.5 40.76 63.5
Horizontal 1397 ,4 30,95 37,16 43.5 36.13 63.5
Horizontal 2390 24 30,21 43.5 35.6 63.5
Horizontal 2483,5 24,4 30,61 43.5 36.5 63.5
Horizontal 4924 34,12 40,33 43.5 46.84 63.5
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802.11g

Above 1GHz
Cmin

Average (RTEEED Average —

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBpV/m) Cycle (dBuV/m) (dBpV/m) (dBpV/m)

(dBuV/m)

Vertical 1049,9 29,02 33,61 43.5 34.49 63.5
Vertical 1197,7 30,29 34,88 43.5 40.09 63.5
Vertical 1250 30,64 35,23 43.5 39.77 63.5
Vertical 1395,3 32,26 36,85 43.5 42.36 63.5
Vertical 1497 32,46 37,05 43.5 41.89 63.5
Vertical 1520,3 27,65 32,24 43.5 29.81 63.5
Vertical 1600 32,94 37,53 43.5 42.58 63.5
Vertical 1800 30,8 35,39 43.5 38.77 63.5
Vertical 1920 31,36 35,95 43.5 40.03 63.5
Vertical 2000 30,57 35,16 43.5 44.63 63.5
Vertical 2390 25 29,59 43.5 36.7 63.5
Vertical 2483,5 24,5 29,09 43.5 35.8 63.5
Horizontal 1130,3 29,29 33,88 43.5 29.91 63.5
Horizontal 11981 30,12 34,71 43.5 40.76 63.5
Horizontal 1397.,4 30,95 35,54 43.5 36.13 63.5
Horizontal 2390 31 35,59 43.5 43 63.5
Horizontal 2483,5 24,7 29,29 43.5 37.1 63.5
Horizontal 4824 33,28 37,87 43.5 46.29 63.5
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802.11g

Above 1GHz
Cnom
Average (T Average
R Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuVim) (dBuV/m)
(dBpV/m) (dBuV/m) (dBpV/m)
Vertical 1049,9 29,02 33,61 43.5 34.49 63.5
Vertical 1197,7 30,29 34,88 43.5 40.09 63.5
Vertical 1250 30,64 35,23 43.5 39.77 63.5
Vertical 1395,3 32,26 36,85 43.5 42.36 63.5
Vertical 1497 32,46 37,05 43.5 41.89 63.5
Vertical 1520,3 27,65 32,24 43.5 29.81 63.5
Vertical 1600 32,94 37,53 43.5 42.58 63.5
Vertical 1800 30,8 35,39 43.5 38.77 63.5
Vertical 1920 31,36 35,95 43.5 40.03 63.5
Vertical 2000 30,57 35,16 43.5 44.63 63.5
Vertical 2390 24,2 28,79 43.5 34.8 63.5
Vertical 2483,5 24,4 28,99 43.5 35.6 63.5
Horizontal 1130,3 29,29 33,88 43.5 29.91 63.5
Horizontal 1198,1 30,12 34,71 43.5 40.76 63.5
Horizontal 1397 ,4 30,95 35,54 43.5 36.13 63.5
Horizontal 2390 244 28,99 43.5 35.7 63.5
Horizontal 2483,5 26,3 30,89 43.5 38 63.5
Horizontal 4874 32,65 37,24 43.5 47.31 63.5
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802.11g

Above 1GHz
Cmax

Average (RTEEED Average —

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1049,9 29,02 33,61 43.5 34.49 63.5
Vertical 1197,7 30,29 34,88 43.5 40.09 63.5
Vertical 1250 30,64 35,23 43.5 39.77 63.5
Vertical 1395,3 32,26 36,85 43.5 42.36 63.5
Vertical 1497 32,46 37,05 43.5 41.89 63.5
Vertical 1520,3 27,65 32,24 43.5 29.81 63.5
Vertical 1600 32,94 37,53 43.5 42.58 63.5
Vertical 1800 30,8 35,39 43.5 38.77 63.5
Vertical 1920 31,36 35,95 43.5 40.03 63.5
Vertical 2000 30,57 35,16 43.5 44.63 63.5
Vertical 2390 24,7 29,29 43.5 35.7 63.5
Vertical 2483,5 27,7 32,29 43.5 38.6 63.5
Horizontal 1130,3 29,29 33,88 43.5 29.91 63.5
Horizontal 1198,1 30,12 34,71 43.5 40.76 63.5
Horizontal 1397 ,4 30,95 35,54 43.5 36.13 63.5
Horizontal 2390 24 28,59 43.5 36.3 63.5
Horizontal 2483,5 32,2 36,79 43.5 45.4 63.5
Horizontal 4924 34,12 38,71 43.5 46.84 63.5
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802.11n HT20

Above 1GHz
Cmin

Average (RTEEED Average —

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1049,9 29,02 33,68 43.5 34.49 63.5
Vertical 1197,7 30,29 34,95 43.5 40.09 63.5
Vertical 1250 30,64 35,3 43.5 39.77 63.5
Vertical 1395,3 32,26 36,92 43.5 42.36 63.5
Vertical 1497 32,46 37,12 43.5 41.89 63.5
Vertical 1520,3 27,65 32,31 43.5 29.81 63.5
Vertical 1600 32,94 37,6 43.5 42.58 63.5
Vertical 1800 30,8 35,46 43.5 38.77 63.5
Vertical 1920 31,36 36,02 43.5 40.03 63.5
Vertical 2000 30,57 35,23 43.5 44.63 63.5
Vertical 2390 26,5 31,16 43.5 39 63.5
Vertical 2483,5 24,3 28,96 43.5 36.6 63.5
Horizontal 1130,3 29,29 33,95 43.5 29.91 63.5
Horizontal 1198,1 30,12 34,78 43.5 40.76 63.5
Horizontal 1397 ,4 30,95 35,61 43.5 36.13 63.5
Horizontal 2390 32,1 36,76 43.5 44.6 63.5
Horizontal 2483,5 25 29,66 43.5 36.7 63.5
Horizontal 4824 33,28 37,94 43.5 46.29 63.5
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802.11n HT20

Above 1GHz
Cnom

Average (T Average I

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBpV/m) (dBuV/m)

(dBuV/m)

Vertical 1049,9 29,02 33,68 43.5 34.49 63.5
Vertical 1197,7 30,29 34,95 43.5 40.09 63.5
Vertical 1250 30,64 35,3 43.5 39.77 63.5
Vertical 1395,3 32,26 36,92 43.5 42.36 63.5
Vertical 1497 32,46 37,12 43.5 41.89 63.5
Vertical 1520,3 27,65 32,31 43.5 29.81 63.5
Vertical 1600 32,94 37,6 43.5 42.58 63.5
Vertical 1800 30,8 35,46 43.5 38.77 63.5
Vertical 1920 31,36 36,02 43.5 40.03 63.5
Vertical 2000 30,57 35,23 43.5 44.63 63.5
Vertical 2390 24,6 29,26 43.5 35 63.5
Vertical 2483,5 24,3 28,96 43.5 36 63.5
Horizontal 1130,3 29,29 33,95 43.5 29.91 63.5
Horizontal 1198,1 30,12 34,78 43.5 40.76 63.5
Horizontal 1397,4 30,95 35,61 43.5 36.13 63.5
Horizontal 2390 24 28,66 43.5 36 63.5
Horizontal 2483,5 26 30,66 43.5 374 63.5
Horizontal 4874 32,65 37,31 43.5 47.31 63.5
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802.11n HT20

Above 1GHz
Cmax
Polarization Frequency | Average Level | Average Limit | Peak Level Peak Limit
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBpV/m)
Vertical 1049.9 29.02 43.5 34.49 63.5
Vertical 1197.7 30.29 43.5 40.09 63.5
Vertical 1250 30.64 43.5 39.77 63.5
Vertical 1395.3 32.26 43.5 42.36 63.5
Vertical 1497 32.46 43.5 41.89 63.5
Vertical 1520.3 27.65 43.5 29.81 63.5
Vertical 1600 32.94 43.5 42.58 63.5
Vertical 1800 30.8 43.5 38.77 63.5
Vertical 1920 31.36 43.5 40.03 63.5
Vertical 2000 30.57 43.5 44.63 63.5
Vertical 2390 234 43.5 35 63.5
Vertical 2483.5 26.5 43.5 40 63.5
Horizontal 1130.3 29.29 43.5 29.91 63.5
Horizontal 1198.1 30.12 43.5 40.76 63.5
Horizontal 13974 30.95 43.5 36.13 63.5
Horizontal 2390 25 43.5 35.5 63.5
Horizontal 2483.5 38 43.5 52 63.5
Horizontal 4924 34.12 43.5 46.84 63.5
802.11n HT20
Above 1GHz
Cmax
Average TLEED Average
ol Frequency Level + Duty . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuV/im) (dBuV/m)
(dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1049,9 29,02 33,68 43.5 34.49 63.5
Vertical 1197,7 30,29 34,95 43.5 40.09 63.5
Vertical 1250 30,64 35,3 43.5 39.77 63.5
Vertical 1395,3 32,26 36,92 43.5 42.36 63.5
Vertical 1497 32,46 37,12 43.5 41.89 63.5
Vertical 1520,3 27,65 32,31 43.5 29.81 63.5
Vertical 1600 32,94 37,6 43.5 42.58 63.5
Vertical 1800 30,8 35,46 43.5 38.77 63.5
Vertical 1920 31,36 36,02 43.5 40.03 63.5
Vertical 2000 30,57 35,23 43.5 44.63 63.5
Vertical 2390 23,4 28,06 43.5 35 63.5
Vertical 2483,5 26,5 31,16 43.5 40 63.5
Horizontal 1130,3 29,29 33,95 43.5 29.91 63.5
Horizontal 1198,1 30,12 34,78 43.5 40.76 63.5
Horizontal 1397,4 30,95 35,61 43.5 36.13 63.5
Horizontal 2390 25 29,66 43.5 35.5 63.5
Horizontal 2483,5 38 42,66 43.5 52 63.5
Horizontal 4924 34,12 38,78 43.5 46.84 63.5
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11.7. CONCLUSION

Unwanted emissions measurement performed on the sample of the product Technicolor Player UIW4010TCH, in
configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS

247 ISSUE 1 limits.

TEST REPORT
N° 148983-704527-C Version : 01 Page 77/78



12. UNCERTAINTIES CHART

Wide uncertainty
47 CFR Part 15.209 & 15.207 laboratory Uncertainty limit
Kind of test (k=2) +x(dB) / (Hz)/ y
ms

Measurement of conducted disturbances in voltage on the AC power port (9 kHz — 150 kHz) 2,67 3.8
Measurement of conducted disturbances in voltage on the AC power port (150 kHz — 30 MHz) 2,67 3.4
Measurement of conducted disturbances in voltage on the telecommunication port. (AAN) 3,67 5.0
Measurement of conducted disturbances in current (current clamp) 2,73 29
Measurement of disturbance power 2,67 4.5

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC V01 4,48 /

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC C01 4,48 /
Measurement of radiated electric field from 30 to 1000MHz in horizontal position on the OATS 488 6.3

(Ecuelles) ’ )

Measurement of radiated electric field from 1 to 18GHz on the Ecuelles site 5.16 /
Measurement of radiated electric field from 30 to 1000MHz in vertical position on the OATS 4.99 6.3

(Ecuelles) ’ )
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC C01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC C01 5,16 6.3
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC V01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC V01 5,15 6.3
Measurement of radiated electric field from 1 to 6 GHz CO01 5,1 5.2
Measurement of radiated electric field from 1 to 6 GHz V01 4,85 5.2

Measurement of radiated magnetic field from 10kHz to 30MHz on the OATS (Ecuelles) 4,48 /

The uncertainty values calculated by the laboratory are lower than limit uncertainty values defined by the CISPR. The conformity of the sample is directly
established by the applicable limits values. This table includes all uncertainties maximum feasible for testing in the laboratory, whether or not made in
this report
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